Its.

@ CL/CK 1o FoLLow ASSEMBLY GIU!E


https://www.youtube.com/channel/UCNyF_FtJU-gumnDC--ffWHQ
https://www.crealitycloud.com/user-profile/9003546637
https://cults3d.com/en/users/MrPaulM/3d-models
https://www.myminifactory.com/users/MrPaulM%203D%20Prints?show=store
https://www.instagram.com/mrpaulm/

Step 1.

Glue the parts of the frame

[3D printing settings

Frame_R
Material - PLA, ABS

Layer - 0.2 mm

Wall - 4 mm

Infill - 50% Zig Zag

Engine_Bracket

Frame_Rear

et _

Frame_Front

Step 6.

Screw the rear brakes to the rear axes
30 printing settings

Material - PLA, ABS
Layer

Wall - 0.8 mm

Infill - 100%

(_Brakes_L

Screw M2x8 DIN9IZ
pes.

Step 11.
Screw the servo assembly to

the frame Servo_Bracket  Srew M2.5x8 DINT985
it 4
3D printing settings Sarve Screw M3x8 DINT985
Material - PLA, ABS
Layer - 0.2 mm

-0.8mm
Infill - 100%

Step 16.

Screw the rear body bracket

3D printing settings

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100%

Screw M2.5x8 DINT98S. i
3 pes.

Step 2.

semble the rear hub (2 pieces)

f— Hub_2pcs
3D printing settings
Material - PLA, ABS

Ball bearing
Infill - 100%

Hub_insert_2pcs

30 printing settings

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100%

Steering_Bracket_2

Steering_Bracket_!

Step 12.
Glue the beam parts together and
then screw them to the frame

[3D printing settings |
Material - PLA, ABS Beam_front
Wall - 0.8 mm

Infill - 100% Zig Zag

Step 17.
Assemble the front and rear -Rim- ~Tyre-
wheels as the same

Material - PLA, ABS

M2.548 DIN7985

Steering_Joint_2pcs

Screw M2.5x8 DIN798S
12pes.

3D printing settings | [3D printing settings

Material - TPU, TPE

Layer - 0.1 mm Leyer - 0.2 mm

Wall - 0.8 mm
Infill - 100% Infll - 0

Wall - 1.6 mm

% ©

Screw M2.5x8 DIN9T2
9 pes. (for each wheel]

20 STEPS

Step 3.
Screw the rear hubs and rear brackets to
the frame

3D printing settings

Rear Hub 2 pos.
Istep2]

Rear_Bracket_4pcs

LY

Step 8.
semble steering knuckles (left and
right as the same)

30 printing settings

Material - PLA, ABS

Infill - 100%

Front_Washer_2pcs

Steering_Knuckle_nsert_2pcs

Steering_Knuckle_L.

Front_Shaft_L

Step 13.

Press the Engine_Insert on the engine
shaft

And then screw the engine to the frame
3D printing settings

Material - PLA, ABS

Layer - 02 mm

Wall - 0.8 mm

Infill - 100% Zig Zag

Engine

TG ASSEMBLE THE CHAS SIS

Step 4.

Install rear axes

3D printing settings

Material - PLA, ABS

Rear_Axis_L

Rear_Axis_Center

Step 9.

Mount the steering knuckles

Serow M2.5x8 DIN7985.
2pes.

ing knucklo L
Istep 8]

Step 14.
Screw the pinion gear to the
engine
3D printing settings
Material - PLA, ePA 12
ayer -
Wall - 0.8 mm
Infill - 100% Zig Zag

Engine_nsert

Step 18.
Screw the wheels to the
chassis

Screw M2.5x8 DIN9I2
16 pes.

Screw M3x8 DIN7985
2pcs.

Step 19.

Mount the battery

Fix the battery to the
battery plate with double-
sided adhesive tape

Steering knuckie R

Screw M2.5x8 DIN9I2
4pos.

Battery

Battery_Plate

L scrowMaxe 0N
4pos.

Step 5.

Screw the spur gear to the rear axis
[3D printing settings
Material - PLA, ePA 12

Layer - 0.2 mm
-08mm
fill - 100%

Step 10.
Screw the front brackets to the frame
and to the steering knuckles

3D printing settings
Material - PLA, ABS
Layer - 0.2 mm

Wall - 0.8 mm
Infill - 100%

Front_Bracket_4pcs.

Scrow M2.5x8 DIN7985
20 pos

Step 15.

Screw the front body bracket

3D printing settings

Material - PLA, ABS

Step 20

Install elec

Fix the ESC and receiver
to the frame with double-
sided adhesive tape

Electro
(Esc)1

nic Speed Controller
pe.

Gear_36T

Screw M2x8 DIN9IZ

~




UNIVERSAL CHASSIS DRFT.1/ Scale 1:10

DIMENSIONS - MILLIMETERS

Al

iy

5

5

W W L S S "W L ™

Iy




Bill of materials

Fasteners Components

e NutMS3-4pcs. « ESC 80A-1pc.

e Screw M2x8 DINQ12 - 68 pcs. « Engine brushed 540 or 550 type 27T -1 pc.
» Screw M2.5x8 DIN7985 - 97 pcs. « Battery Li-Po 2S -1 pc.

e Screw M3x6 DIN914 -1 pc.  Transmitter kit -1 pc.

e Screw M3x8 DIN7985 - 11 pcs. e Servo MG996R -1 pc.

Ball bearings Specs

 Ball bearing 6900 2RS 10x22x6 - 4 pcs. « Scale-110

e Drivetrain - RWD


https://aliexpress.ru/item/1005001446700361.html?spm=a2g2w.orderdetails.0.0.5eb24aa6QZWKXd&sku_id=12000016140432561&_ga=2.73894354.1528111622.1668674982-598497822.1583836478
https://aliexpress.ru/item/1005002333521190.html?spm=a2g2w.orderdetails.0.0.5edb4aa6Xx7pXL&sku_id=12000020133369276&_ga=2.148815991.1528111622.1668674982-598497822.1583836478
https://aliexpress.ru/item/32963563253.html?spm=a2g2w.orderdetails.0.0.54a04aa6zUhdnE&sku_id=66493441749&_ga=2.150793078.1528111622.1668674982-598497822.1583836478
https://aliexpress.ru/item/1005002492080867.html?spm=a2g2w.orderdetails.0.0.30704aa6NUpTqV&sku_id=12000020858538094&_ga=2.183945702.1528111622.1668674982-598497822.1583836478
https://aliexpress.ru/item/32355876966.html?sku_id=52029574448&spm=a2g2w.productlist.search_results.2.2de76c88iUnwzm

Step 1.

Glue the Frame_R and Frame_L to the Frame_Rear. Then fasten the
Frame_Front with Insert_Wb-275mm or other. Then fasten the Engine_
Bracket to the Frame_Rear.

The wheelbase of the chassis is variable (275-300 mm). Frame_R
3D printing settings Nut M3
4 pces.

Material - PLA, ABS, ePAI2
Layer - 0.2 mm
Wall - 4 mm

Infill - 50% Zig Zag

Engine_Bracket

Frame_Rear

Frame_Front

Insert_Wb-275mm_3pcs -
Screw M2.5x8 DIN7985
12 pcs.



Step 2. vicorcomawrs

Assemble the rear hub [2 pieces)

_ _ Hub_2pcs
3D printing settings

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100%

Ball bearing

Hub_Insert_2pcs



Step 3. | TABLE OF CONTENTS
Screw the rear hubs and rear brackets to
the frame

3D printing settings

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100% Zig Zag

Rear Hub 2 pcs.
[step 2/

Rear_Bracket_4pcs

Screw M2.5x8 DIN7985
32 pcs.




Step 4. | TABLE OF CONTENTS

/Install rear axes

3D printing settings

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100% Zig Zag

Rear_Axis_L

Rear_Axis_Center

Rear_Axis_R




Step 5. L ncoco e |

Screw the spur gear to the rear axis

3D printing settings

Material - PLA, ePA 12
Layer - 0.2 mm

Wall - 0.8 mm

Infill - 100%

Gear_40T

=
N,

Screw M2x8 DIN912
4 pces.




Step 6. corcomtews

Screw the rear brakes to the rear axes

Rear_Brakes_R

3D printing settings
&~ |
Material - PLA, ABS :\
Layer - 0.2 mm
Wall - 0.8 mm T B
1 - o) : e " ol o
Infill - 100% ’ il s! -

A
; _ﬂ_,f

- . "'.{},‘.
/ I

~
N

Rear_Brakes_L

Screw M2x8 DIN912
8 pcs.



Step 7.

Assemble steering

3D printing settings

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100%

Steering_Bracket_2

Steering_Bracket_1

Screw M2.5x8 DIN7985
4 pcs.

Steering_Joint_2pcs




Step 8.

Assemble steering knuckles [left and

right as the same)

3D printing settings

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100%

Front_Washer_2pcs

Steering_Knuckle_Insert_2pcs

Ball bearing

Steering_Knuckle_L

Front_Shaft_L



Step 9. mescorcomrans

Mount the steering knuckles .
Steering knuckle R

[step 8/

Screw M2.5x8 DIN7985
2 pcs.

Steering knuckle L
[step 8)




Step 10. | i |

Screw the front brackets to the frame
and to the steering knuckles

3D printing settings i

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100%

Front_Bracket_4pcs

Screw M2.5x8 DIN7985 l

20 pcs.




Step 11. | TABLEOF GONTENTS

Screw the servo assembly to

the frame Servo_Bracket Screw M2.5x8 DIN7985
4 pcs.

3D printing settings Servo gt;r:: M3x8 DIN7985

Servo_Arm

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100%




Step 12. | TABLE OF CONTENTS

Fasten the beam parts together with Insert_Wb-275mm or other, i
and then fasten to the chassis. i' i
The wheelbase of the chassis is variable (275-300 mm). i

Insert_Wb-275mm_3pcs
3D printing settings Beam_rear

Beam_front

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100% Zig Zag |

Screw M2.5x8 DIN7985
16 pcs. i




Step 13.

Drill the engine shaft using the 2 mm drill bit and the
Drill_template [approx. to a depth of  mm).

Press the Engine_Insert on the engine shafrt and
fasten it with M3x6 DINYI4 screw.

And then screw the engine to the frame.

3D printing settings

Material - PLA, ABS, ePA12
Layer - 0.2 mm

Wall - 0.8 mm

Infill - 100% Zig Zag

Engine

Engine_Insert

Screw M3x8 DIN7985

2 pcs.



Step 14. | TABLE OF CONTENTS

Screw the pinion gear to the
engine

3D printing settings

Material - PLA, ePA 12
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100% Zig Zag

Gear_17T

Screw M2.5x8 DIN912
4 pcs.



Step 15.

Screw the front body bracket

3D printing settings

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100%

Body_Bracket_Front

Screw M2.5x8 DIN7985
4 pcs.




Step 16.

Screw the rear body bracket

3D printing settings

Material - PLA, ABS
Layer - 0.2 mm
Wall - 0.8 mm

Infill - 100%

Body_Bracket_Rear

Screw M2.5x8 DIN7985
3 pcs.




Step 17.

Assemble the front and rear

wheels as the same

Tyre

3D printing settings
-Rim-

Material - PLA, ABS
Layer - 0.1 mm

Wall - 0.8 mm

Infill - 100%

3D printing settings
-Tyre-

Material - TPU, TPE
Layer - 0.2 mm
Wall - 1.6 mm

Infill - 0%

Rim Screw M2.5x8 DIN912
9 pcs. (for each wheel)




Step 18. TR

Screw the wheels to the
chassis

\. Screw M2.5x8 DIN912
\. 16 pcs.



Step 19. mcorconrars

Mount the battery

Fix the battery to the
battery plate with double-
sided adhesive tape

Battery

Battery_Plate

L Screw M3x8 DIN9I2

4 pcs.



Step 20.

Install electronic parts

Fix the ESC and receiver
to the frame with double-
sided adhesive tape

Electronic Speed Controller

(ESC) 1 pc.

Receiver
1pc.




WE:LL DGNE!

UNIVERSAL CHASSIS DRFT.1

. CL/CK 106 DGWNLGAD @ CL/CK 106 DGWNLGAD ‘ CL/CK 106 DGWNLGAD 0“ CIL/CK 1G FolLLOW @ CIL/CK 1G FOLLOW
Cults. T EES


https://www.youtube.com/channel/UCNyF_FtJU-gumnDC--ffWHQ
https://www.crealitycloud.com/user-profile/9003546637
https://cults3d.com/en/users/MrPaulM/3d-models
https://www.myminifactory.com/users/MrPaulM%203D%20Prints?show=store
https://www.instagram.com/mrpaulm/

FORD MUSTANC 1969
BGOY KIT / 110 scais

FULLY COMPATIBLE WITH UNIVERSAL CHASSIS DRFT.1

.


https://cults3d.com/en/3d-model/game/ford-mustang-1969-body-kit-1-10

